111111

Quarzazate Solar Power Complex |,
Phase 1
Morocco

Specific Environmental and Social
Impact Assessment

VOLUME 1

Prepared for:
ACWA Power

December 2012

Ouarzazate Solar power Complex - SESIA

December 2012



S5 Capitals

snmamal & Manageman

Document Control (Ref 1005/001/015)

Draft

Issue 1

Final

Author

Zeina Jokadar

Carlos Ponte

Zeina Jokadar

Carlos Ponte

Zeina Jokadar

Carlos Ponte

November 7 t
2012

December 12 th
2012

December 21 st
2012

Dr. Hinde
Cherkaoui,

Christine Leger

November 9 th
2012

November 11 t
2012

Ken Wade

2012

December 12 th
2012

Ken Wade

2012

December 27 th
2012

Phase 1 Ouarzazate Solar Power Complex

January 2013

- SESIA



S Capitals

Y Enwironmanial & Managemerd Conuulting
[...]
17 3960 950.4 0 3,006.67 0 7,917.07
18 4224 950.4 0 1,666.67 0 6,841.07
19 3432 950.4 0 1,666.67 0 6,049.07
20 3432 950.4 0 0 0 4,382.40
21 3080 950.4 0 0 11,250.00 15,280.40
22 2200 950.4 0 0 12,430.17 15,580.57
23 2200 950.4 0 0 12,430.17 15,580.57
24 1760 950.4 0 0 12,430.17 15,140.57
25 1320 950.4 0 0 1,180.17 3,450.57
26 880 950.4 0 0 1,180.17 3,010.57
27 704 950.4 0 0 1,180.17 2,834.57
TOTAL 52,782.4 23,760 146,625 27,400 52,081 302,648.4
TOTAL (%) 17% 8% 48% 9% 17%

The main source of wastewater during construction will be sanitary wastewater. It's
estimated t hat 12,5% of the human consumption is evaporated or absorbed by the
body, so it does not end up in the sanitation facilities. Therefore sanitary wastewater is
estimated to total 46,184.6 m 3 over the construction and commissioning period. This
wastewater wi |l be stored in septic tanks and tankered to the Ouarzazate wastewater

treatment facility by licensed subcontractors with an acceptable frequency.

Other water uses like watering temporary roads for dust prevention or earthworks will not

generate wastewate r, as it will be used to wet the soil and will evaporate.

Most freshwater during commissioning is used for the testing of the tanks. This water will
be channelled to an evaporation pond, depending on the quality of the water. If
monitoring results show tha t this wastewater could be treated in the water treatment

plant and recycled, this option would be considered.

Phase 10uarzazate Solar Power Complex - SESIA 79
December 2012



5 Capitals

Y Enwironmanial & Managemerd Conuulting

7.5.2 Assessment of Impacts

The water use during construction of Phase 1 Ouarzazate SPC will be 0.3 Mm 3 over 27
months (0.13 Mm 3/year). This represents 0.03% of the average contribution to the
Mansour Ed Dahbi Reservoir, that is 420 Mm 3, and 0.19% of the lowest recorded yearly
contribution to the reservoir, that was 68 Mm 3. This impact is considered to be of

negligible significance.

The main wastewater ¢ ontamination risks arising during construction relate to sanitary
waste and to contaminated wastewater generated by storm water events washing oil

spills.

The quantities of sanitary wastewater can be estimated at approximately 46,184.6 m 3
during constructi on and commissioning. This wastewater will be generated and stored
on-site prior to removal by a licensed contractor. If the storage tanks and removal
process are not properly managed and handled, contamination to soils or surface

waters can take place. P rior to mitigation, this can be assessed asa  moderate negative

impact .

Storm water runoff can wash areas containing hazardous materials and either infiltrate
into the soil or carry them off site, potentially contaminating watercourses or

groundwater. Thi s potential impact can be assessed as being a moderate negative

impact prior to wastewater and soil (Section11) mitigation measures.

7.5.3 Mitigation Measures
During construction, the following mitigation measures shall be taken:

1 Chemical toilets will be availa ble on site and septic tanks will be installed at the
labour accommodation and administration buildings. The number of septic tanks
will be proportional to the increased of workers on site. These will also be regularly
emptied by a licensed waste contracto r and transported to an approved
sanitary waste facility off site. The EPC contractor will keep records of the disposal
events in order to give an indication of required frequency of removal and for
auditing purposes. If possible, meters will be installed on the tanks to monitor the
volumes and prevent overflows. The septic tanks will be above ground where
possible, though if buried will be placed in secure areas, away from general

vehicle traffic, in order to prevent any damage to the tanks.

Phase 10uarzazate Solar Power Complex - SESIA 80
December 2012



=

S Capitals

Y Enwironmanial & Managemerd Conuulting

1 The EPC contractor will develop procedures for the demobilisation of the septic
tanks once site construction has ended to ensure that appropriate
procedures/methods will be employed and no contamination to the site area will
occur during the demobilisation period.

9 Ste inspections will be carried out regularly by the EPC contractor to ensure that
all wastewater generated is properly managed, and no leakages or spillovers
occur. In the event of a spill or overflow, immediate action will be taken in

accordance with spi |l containment procedures.

1 Construction of a specific area for site machinery maintenance work (lubrication,
oil and filter changes, repair work, etc.). A waterproof concrete area shall be

provided with a tank or perimeter ditch to collect any liquid wast e.

1 Oily wastewater from vehicle maintenance will be collected via interceptors. A
specialist contractor will remove the recovered oil for recycling. Any residual

sludge will be taken to a licensed hazardous waste facility.

1 Storage of wastewater in areas  adjacent to rivers or streams shall be avoided.
Any such storage under specific circumstance permitted by the Environmental
manager will be only temporary measures.

1 Where suspended solids are above normal levels, specific measures shall be

taken: settling basins, drainage ditches, filtering geotextiles

1 Construction of a settling basin to retain water until it is cleared following the
settling of the solids it contains. Wastewater from the cleaning of concrete trucks
that could include cement and concrete waste shall be directed to this basin.

Water free of sediments may be used to irrigate the site area and access routes.

The basins must be monitored to establish the regularity of sludge drainage.

i The quality of the effluent shall be regularly controlled and all necessary
maintenance work shall be performed, including the regular removal of sludge.

1 Effluents, once treated in the processing systems, must be taken to the authorised
disposal point without the entrainment of soil, material or any other substa nce
that could contaminate them.

1 On all accounts, the spillage and runoff of oils, greases and other toxic liquid

waste from the machinery fleet outside this waterproofed area will be avoided.

Phase 10uarzazate Solar Power Complex - SESIA

December 2012



Capitals

Envircnmanmial & Managemaent Coneulting

1 The machinery to be used in the work shall be inspected regular ly to avoid losses

of lubricants and fuel.

1 The storage of waste generated on site shall be located outside areas in which
runoff could affect nearby watercourses and preferably within the area used by
the machinery fleet.

1 As a means of protection during the concreting work, ditches shall be dug to
wash concrete from tanks and chutes, etc., with the slurry being collected in a
controlled manner. No area outside the planned areas shall be used for this
purpose, nor shall areas that are highly likely to cont aminate aquifers. These
ditches may measure approximately 2 x 2 x 2 m. Will they become blocked, they
shall be filled in and a new ditch dug.

1 Following the IFC EHS Guidelines, effort will be made in training employees
including all sub -contractors at the site to minimise water consumption and
ensure an understanding of wastewater issues.

1 Once the work is complete, these will be duly dismantled. This dismantling shall
include the final drainage of any existing water and sludge, removal of the
waterproofing  sheet, filling in of the basin until the land returns to its initial
configuration and the demolition of ditches. All excess products must be taken to

the landfill site

7.5.4 Residual Effects

The water use during construction of Phase 1 Ouarzazate SPC will be 0. 3 Mm3 over 27
months (0.13 Mm 3/year). This represents 0.03% of the average contribution to the

Mansour Ed Dahbi Reservaoir, that is 420 Mm 3. This impact is considered to be of  negligible
significance.

After the mitigation measures outlined above, the negati ve impacts resulting from
sanitary wastewater during the construction phases are minimised to be of negligible to

minor negative _ significance.

The potential impact of rainwater runoff washing areas containing hazardous materials

can be assessed as a minor negative impact  after to wastewater and soil (Section 6)

mitigation measures are applied.

Phase 10uarzazate Solar Power Complex - SESIA 82
December 2012



5 Capitals

Y Enwironmanial & Managemerd Conuulting

7.6 Operation Assessment

7.6.1 Operation Water Consumption and Wastewater Generation and

Treatment

Water Consumption and Management

The water requirements for the operational phase of the plant are estimated to be

1,750,000 m3/year. This estimate was calculated using the following data:

Raw water quality;

Suspending solids content in raw water;

1

1

1 Removing efficiencies in pre -treatment;

1 Reverse osmosis and electrode ionization  efficiencies;
1

Number of workers required during the operational phase (60 people, two shifts,

annual working time 1750 h/worker);

=

Cycle make up water (1% cycle flow);
1 3 cycles of concentration in the cooling tower;
Solar field cleaning:
o0 Incremental dirty | osses (0,5%/day);
o0 Allowable average dirty losses (2%);
0 Required cleaning water per unit of mirror area (0.5 I/m2);

1 Solar Power Complex running time;

This water will be treated prior to its use onsite to ensure that it is suitable for its different
uses. The following units constitute the water treatment plant that will be used onsite to

meet the projectds water needs:
The pretreatment unit:

Includes a disinfection system with hypochlorite, coagulation -flocculation, floatation and

solids removing system by means of anthracite -sand filters.

Part of the pretreated water is destined for make -up of cooling tower; it will feed by a
chemical conditioning system, microfiltration, and reverse osmosis. The concentrated
liquid resulting from this first step of osmosi s will be treated again to minimize the final
water flow to be poured in the evaporation ponds. The first step of reverse osmosis will

also treat the water that will be further processed to obtain demineralized water.

Phase 10uarzazate Solar Power Complex - SESIA

December 2012



Ly
S,

5 Capitals

Y Enwironmanial & Managemerd Conuulting

Demineralized water unit:

The water tr eated in the previous osmosis process will be fed into a polishing system
composed by a chemical conditioning system, microfiltration, a second step of the

reverse osmosis and an electro deionization stage.
Drinking water production unit:

Drinking water wi |l be filtered with activated granular carbon and will be subject to post

chlorination in the drinking water tank.

It is estimated that the initial water treatment will produce the following waste during

operation:

Activated carbon: 3,240 kg/5 years;

Sand: 38,010 kg/5 years;

Anthracite: 39,236 kg/5 years;

Filtration cartridges: 660 cartridges/5 years;

Reverse osmosis membranes: 270 membranes/5 years;

=A =2 =4 -4 -4 -4

EDI modules: 1 complete module/5 years (the whole resins and membranes will

be replaced).

The management o f this solid waste is discussed in Chapter 9.

Wastewater Generation and Treatment
The following wastewaters will be generated in the plant:

Sludge from Dissolved Air Floatation;
Cooling tower blow down;
Concentrated of ROC reverse osmosis;
Boiler blow do wn;

Tempering water;

Oily water;

Water with HTF;

=A =/ =4 4 4 4 -4 -4

Sanitary water.

The way in which each of the above wastewater streams will be treated is discussed

below:

Phase 10uarzazate Solar Power Complex - SESIA

December 2012

84



Capitals

Sludge treatment
The sludge generated in the floatation equipment by dissolved air will be piped to a
static thickener. The clarified of the thickener will be returned for physical -chemical

pretreatment, while the thickened sludge will be directed to a centrifugal decanter. The

clarified of the centrifuge will be pumped to the floatation chamber of the p retreatment.

In order to estimate the quantity of solid waste to be managed after dehydration, the
suspended solids content in raw water and the different efficiencies of the pretreatment
equipment have been considered. The estimated quantity of waste from water
treatment is about 5,215 kg wet sludge/h. The management of this solid waste is

discussed in Chapter 9.
Tower purge treatment

The purge of the cooling circuit will be fed to a chemical conditioning system and a first

step of reverse osmosis.

The purified water will be pumped to the Cooling Tower Feeding Tank. The concentrate
from the first reverse osmosis will be treated by a second reverse osmosis system in order
to minimize the flow to the evaporation ponds. The permeate from this second reverse
osmosis will also be pumped to the Cooling Tower Feeding Tank; while the concentrate

will be channelled to the evaporation ponds.
Treatment of oily water and water with HTF

Storm water management is discussed in the following section. However the first
rainwater that falls into areas where there is a risk of oil or HTF spills is considered
wastewater and needs to be treated appropriately. It is therefore discussed in this

section.

The area of the plant with some risk of fuel or HTF spillage is 3,756 m 2 and it will be
asphalted. The first rainwater falling onto this area will be collected by a specifically

designed drainage system and channelled two separate rainwater tanks.

The maximum time intensity of rain in the area for a return period of 10 years and f or a

concentration time of 5 minutes is 264.3 mm/h.

It can be considered that after 10 minutes of rain the collection surface will be cleaned
and all the greases/oils/HTF dragged, so the storms tanks will have a capacity of 150 m 3

to contain oily water and 200 m3 to contain water with HTF.

Phase 10uarzazate Solar Power Complex - SESIA 85
December 2012



Ly
S,

5 Capitals

Y Enwironmanial & Managemerd Conuulting

The water from the oily water storm tank will be channelled to an oily water treatment
system, and the water from the HTF water storm tank will be channelled to the HTF

separator.

In both separators the effluent enters in  to a first feeding chamber, where the separation
of the biggest drops starts, and passes to a second chamber through a coalescent

pl ateds package where the oil finest drops are separ:

The sludge, oils and HTF will be removed and stored for its later ma nagement, discussed

in Chapter 9. The estimated quantities of sludge, oils and HTF are specified below:

91 Sludge from oily water separator: 105 kg wet sludge/h;

1 OQils from oily water separator: 5 kg oils/h;

1 Sludge from HTF separator: 140 kg wet sludge/h;

1 HTF from HTF separator: 7 kg HTF/h.

Treated water will be driven to the effluent treatment plant, where will be joined with the

rest of flows and channelled to the evaporation ponds.
Sanitary water treatment

In order to estimate the sanitary water total flow to be treated, the following data have

been considered as design basis:

1 Number of workers: 60 people;
1 Generation rate: 200 L/(person-day);
1 Working time of 3500 h/worker;

An average of 4.8 m 3/d of sanitary water is expected, what will create an averaged

estimated quantity of sludge from sanitary treatment of 8 kg wet/h.

The sanitary waste water will be treated in a module of biological treatment previous to

its sending to the homogenization/neutralization pit.

The biological treatment is made up of a venti lation tank and primary decantation tank.
It is designed to work according to the principle of activated sludge by prolonged

aeration, using a horizontal cylindrical tank made of two chambers.

In the first chamber a biological reactor is used. It has a di ffuser grid at the bottom that
supplies air in order to keep the fluid moving and avoid deposition at the bottom, and at

the same time it supplies the necessary oxygen for aerobic digestion.

Phase 10uarzazate Solar Power Complex - SESIA 86
December 2012


